
16823/13312 Highlands Source Project
Part 3A Environmental Assessment

9. Drinking water quality

This chapter summarises information from a Drinking Water Quality Assessment undertaken for the
Project. A copy of the full assessment report is included in Appendix D.

9.1 Methodology
The objective of the drinking water quality assessment was to identify and examine the potential impacts
of the operation of the Project on the quality of the drinking water that would be supplied to Goulburn
(particularly in comparison to the historical water supply quality).

The primary documents referred to during the undertaking of this impact assessment were:

Australian Drinking Water Guidelines (NHMRC, 2004);

A Guide to Hazard Identification and Risk Assessment for Drinking Water Supplies (Nadebaum et al.,
2004);

2007 Audit of the Sydney Drinking Water Catchment (DECC, 2007a); and

Risk Assessment for Drinking Water Sources (Miller et al., 2009).

The focus of the impact assessment was to identify impacts that would possibly give rise to health risks
that would breach the requirement of the Public Health Act 1991, and how these risks would be
managed. Other impacts that could result in aesthetic changes to the quality of the water being supplied
to Goulburn were also considered. The assessment considered impacts that would arise under either the
raw or treated water transfer scenarios.

The key steps involved in preparing the drinking water quality assessment were to:

Understand the systems. This involved:

– Developing a description of the present water supply systems (from catchment -to-tap) for
Goulburn and Wingecarribee, as well as the changes that would occur in association with the
Project; and

– Undertaking a targeted analysis of water quality data to observe trends in drinking water quality
at each system.

Identify and assess risks to water quality. The various ways in which the Project may result in
water with different quality characteristics being supplied to Goulburn residents and other users were
identified. The risks associated with these impacts were examined by undertaking a water quality risk
assessment to examine the likelihoods of the described impacts arising, the consequences that could
be associated with them, and to identify possible mitigation strategies.

Document management activities. This involved using the results from the risk assessment phase
to identify and prioritise actions that could be undertaken or considered to manage any changes in
Goulburn’s supplied drinking water quality and the risks that may arise.



16923/13312 Highlands Source Project
Part 3A Environmental Assessment

9.2 Existing environment
This section summarises the existing water supply systems at Goulburn and Wingecarribee, and the
historical raw and treated drinking water quality at each system. Figure 9.1 describes the physical
components of the drinking water supply systems, and how it is proposed that they may be connected.

Wollondilly River

Goulburn WTP

Goulburn Distr ibution

Wingecarribee
Reservoir
16 550 ML

Wingecarribee WTP Wingecarribee
Distribution

Option 1
Raw Water Transfer

Option 2
Treated Water Transfer

pH =   6.9 – 9.8
Alk =  15 - 20 mg/l as CaCO3

Turb = Typically <10 NTU;
          Always < 15 NTU
Colour = 30 - 60 Hu
Mn =   0.025 - 0.062 mg/l

pH = 7.0 – 8.0
Alk = 80 – 140 mg/l as CaCO3

Turb = < 5 NTU (peaks to >15 NTU)
Colour = 200 – 300 Hu (peaks to 600 Hu)
Mn = 0.018 – 1.0 mg/lPejar Dam

 9 000 ML

Sooley Dam
   9 140 ML

Nepean
Storages

Warragamba
Dam

Sooley Creek

Rossi Weir
   330 ML

Rossiville PS

Figure 9.1 The Goulburn and Wingecarribee water supply systems, and the options for
transferring water being considered as part of the Project

9.2.1 Goulburn water supply system

GMC is the local government body responsible for provision of a water supply to Goulburn.

Goulburn’s raw water supply

Goulburn’s water supply is wholly sourced from a subcatchment of the Wollondilly River catchment. The
catchment supports a variety of landuse, with agriculture (especially grazing) and semi-rural living being
the main types.

There are three water storages that supply water to the town of Goulburn. These are:

Pejar Dam (9 000 ML at capacity) on the Wollondilly River;



17023/13312 Highlands Source Project
Part 3A Environmental Assessment

Sooley Dam (4 140 ML) on the Bumana Creek; and

Rossi Weir (330 ML) located further downstream on the Wollondilly River (GMC, 2009a).

Normally, Goulburn WTP would be fed from Rossi Weir. The weir is filled from Sooley Dam via the
Sooley Creek. However, the Goulburn WTP can be fed directly by Sooley Dam water via the Rossiville
pump station. Rossi Weir can also be directly fed by the Wollondilly River and the Pejar Dam controls the
river’s headwaters. Water is transferred from Pejar Dam (to Rossi Weir) when Sooley Dam is
unavailable, for example, due to low capacity or poor water quality. In summary, at any time Rossi Weir
might hold a combination of water from the Wollondilly River catchment, water released from Pejar Dam
or water from Sooley Dam (Hunter Water, 2003). Hence water quality can be variable and challenging to
treat.

Previous studies have indicated that Sooley Dam water can contain high counts of cyanobacteria and
elevated concentrations of manganese (GMC & DoC, 2007; Hunter Water, 2003).

Goulburn water treatment plant

Goulburn WTP was constructed in 1948 and augmented in 1975 to its current design capacity of
32.5 ML/d (GMC, 2009a).

Engineering studies were undertaken in 1993 and 1995 and a powdered activated carbon (PAC) dosing
unit was added to the process chain in 1999 to better manage blue-green algae risks.

In 2003, when drought conditions were placing severe stress on Goulburn’s water supply, a further study
was undertaken with a view to identifying changes at Goulburn WTP that would enable it to treat raw
water of poorer and more variable quality (Hunter Water, 2003). The focus was on improving the
robustness of Goulburn WTP to be able to handle:

Algal blooms (toxins);

Taste and odour compounds; and

Soluble manganese.

The study recommended improvements at every stage in the treatment process chain, including
replacement of the settling clarifier with a dissolved air flotation (DAF) clarification process and also
refurbishment of the filtration process. Figure 9.2 provides an overview of the Goulburn and
Wingecarribee WTP treatment process.



17123/13312 Highlands Source Project
Part 3A Environmental Assessment

Wingecarribee WTP Process Train

Goulburn WTP Process Train

Coagulation/
Flocculation

DAF

Post-Lime
Chlorination

(Cl2 gas)

DistributionFiltration

Pre-Lime

Raw water

Carbon
Dioxide

Alum Polymer

Flocculation

DAF

PAC

Raw water
(from Rossi

weir)

Alum Polymer
Sulphuric

Acid Chlorination

Distribution

UV

Filtration

KMnO4

Polymer
(if required)

pH correction
(soda ash) Fluoride

Figure 9.2 Goulburn and Wingecarribee WTP treatment processes

In 2005, a concept design study was undertaken for the installation of a UV disinfection unit. The aim
was to provide Goulburn’s water supply with an extra barrier of protection against intrusion from
pathogenic organisms (e.g. Cryptosporidium, Giardia) during emergency drought works (Hunter Water,
2005).

Goulburn WTP typically operates at 11 ML/d and employs the following treatment processes:

Potassium permanganate (KMnO4) dosing;

Powdered activated carbon (PAC);

pH adjustment (sulphuric acid dosing);

Coagulation / flocculation (dosing alum, flocculant aid, polymer);

Dissolved air flotation (DAF) clarification;

Multi-media sand filtration;

Post-filtration pH correction (soda ash);

Ultra-violet (UV) disinfection, and;

Chlorination (Cl2 gas).

Treated water is pumped to service reservoirs from where it is distributed to customers in Goulburn.

9.2.2 Wingecarribee water supply system

Wingecarribee Reservoir

Wingecarribee Reservoir is located on the Wingecarribee River, about 15 km southeast of Bowral, NSW.
The reservoir is an earth and rockfill dam that was completed in 1974, and it is owned and operated by
the SCA. The reservoir has a capacity of 25 900 ML and a small direct catchment area of 40 km2. The
catchment includes large tracts of mainly forested land and several nature reserves and the township of
Robertson. In addition to several other Southern Highlands dams, Wingecarribee Reservoir is part of the

Settling



17223/13312 Highlands Source Project
Part 3A Environmental Assessment

Shoalhaven scheme, which was built in the 1970s and designed as a dual-purpose water transfer and
hydro-electric power generation scheme. The reservoir draws most of its water from the transfer scheme.

The Wingecarribee Reservoir’s original storage capacity was 34 500 ML, but around 9 000 ML of this
capacity was lost as a result of the inflow of peat from the Wingecarribee Swamp collapse in August
1998. In addition to the transfer scheme water from the Wingecarribee Reservoir is distributed to
Southern Highlands communities including Bowral, Mittagong and Moss Vale, after treatment at the
Wingecarribee WTP. Surrounding the Wingecarribee Reservoir is a special area classification
designating restricted entry. The reservoir is not open to the public for any recreational purposes.

Wingecarribee water treatment plant

Wingecarribee WTP typically treats about 10 ML/d, though can treat in excess of 20 ML/d in the summer
months. Water is treated by using the following processes:

pre-lime dosing;

coagulation / flocculation (dosing alum and polymer);

dissolved air flotation (DAF) clarification;

sand filtration;

post-filtration pH correction / stabilisation (lime dosing), and;

chlorination (Cl2 gas).

9.2.3 Removal of microbes by water treatment at each WTP

The ADWG and the World Health Organization’s (WHO) Guidelines for Drinking Water Quality (2004)
both state that the greatest health risks to drinking-water consumers arise from the potential presence of
microbiological pathogens (generally bacterial, viral or protozoan pathogens) in the water supply. Water
treatment can remove or reduce the concentrations of microbial organisms that may have been present
in the raw water. To assist this assessment, the potential for reductions of microbes that could be
achieved at the Wingecarribee and Goulburn WTPs were compared.

Suitable data (i.e. microbial counts in the raw and treated waters) were not available to allow a direct
estimation of the microbial reductions achieved at each treatment plant. An assessment of the log
reduction1 potential at each plant was made based on literature reported values (Black et al. 2009;
Signor, 2007; Hijnen et al. 2006; USEPA, 2006; LeChevallier & Au 2004); the outcome is in Table 9.1.
Based on the information in Table 9.1 and the description of the treatment processes in Figure 9.2, the
Goulburn WTP would typically provide an additional 4 log10 removal of protozoa and bacteria and
1-2 log10 removal of viruses compared to Wingecarribee WTP.

1 A log reduction of 1 indicates a 90 percent removal of microbes, 2 indicates 99 per cent, 3 indicates 99.9 per cent, etc.



17323/13312 Highlands Source Project
Part 3A Environmental Assessment

Table 9.1 Indicative log reductions from well operated validated treatment processes

Log reductionsTreatment process Dose/Cta

Virus Bacteria Protozoa

Coagulation, sedimentation and filtration NA 1 1 3

DAF NA 2 2 1

10 mg.min/L 2 4b 0Chlorine

20 mg.min/L 4 4b 0

55 mJ/cm2 1 4b 4bUV light

110 mJ/cm2 2 4b 4b

a Ct = concentration x disinfection contact time; b A maximum 4 log reduction allocated to disinfection barriers

9.3 Impact assessment
A number of targeted assessments were undertaken to answer specific questions aimed at identifying
water quality impacts to Goulburn customers that may arise under each Project operating scenario,
relative to the current water supply to Goulburn. The main aim was to determine whether new risks may
arise, for example:

From water quality differences at Goulburn customer taps, presented by the new raw source feeding